
2548 MISSION STREET, SAN FRANCISCO, CA 94110 
 (415) 677-7300 | WWW.SHERWOODENGINEERS.COM 

 
 

Technical Memorandum: Water Reuse Basis of Design  
 

1/20/2020 
 
To: Bhavesh Parikh, Cindy Muller, Jordan O'Brien, Joel Cesar - Google 

Paul Dunne, Amanda Wolf, Michael Jacinto, Robert Yin, Andrew Breyer - LendLease 
 
Prepared by: Madeleine Craig, EIT 
Reviewed by: Amelia Luna, PE and Courtney King, PE 
Project: Downtown West  
 
 
TABLE OF CONTENTS 
 
INTRODUCTION 4 

Project Background 4 
Design Objectives and Considerations 4 

WATER BALANCE ANALYSIS 5 
Water Demands 7 

Interior Water Demands 7 
Diurnal Flows and Demands 8 
Cooling 8 
Irrigation 8 

Alternative Water Supplies 8 
Water Balance Results 8 
[...]
As stated previously, the anticipated end uses for the non-potable water produced at the WRF(s) are landscape irrigation,                  
toilet flushing and mechanical cooling. The treatment train as conceived does not anticipate additional non-potable               
demands. Inclusion of some end uses may require additional treatment. For the currently proposed end uses, unrestricted                 
reuse standards must be met. As such, all wastewater will be treated to meet disinfected tertiary recycled water                  
requirements as set forth in California Code of Regulations (CCR) Title 22. This use level requires tertiary wastewater                  
treatment that includes: oxidation, tertiary filtration, and disinfection. In addition, certain unregulated constituents will be               
targeted for treatment and monitoring as required to meet non-regulated water quality objectives (e.g., nitrogen) and for                 
plant operation 
 
4.4.1 Permitting Pathway 
To permit the WRF, coordination with multiple regulatory agencies and stakeholders will be required. The San Francisco                 
Bay Regional Water Quality Control Board (“Regional Board”) will issue the operational permit, or Order. The State Water                  
Resource Control Board (“State Water Board”) Division of Drinking Water (DDW) will review the engineering report and                 
provide technical comments on tertiary filtration and disinfection unit processes. The Santa Clara County Department of                
Public Health (DPH) may act in an advisory role. The City of San José will act as a permit stakeholder and will issue the                        
building permit. 
 
The timeline for the permitting process will be contingent on meeting the requirements and deadlines put forward by the                   
relevant regulatory agencies and stakeholders. Agency coordination is expected to take 2 years, the operational permit                
and state process 1 year, and the engineering reports and CCR Title 22 permit 6 months. 
 
The permit and approval requirements for the WRF will include meeting: 

● California Water Code, Section 7 (Porter-Cologne Act) 
● California Health Laws Related to Recycled Water (“The Purple Book”) 

○ California Code of Regulations (CCR), Title 22 
● California Plumbing Code (CPC) 
● Industrial pretreatment permit and requirements for the discharge of sludge, solids, etc. 

 
4.4.2 Future “Risk-Based Framework” Regulations 
Senate Bill 966 (SB 966), signed into law in September 2018, requires the Water Board to adopt regulations for risk-based                    
water quality standards for the onsite treatment and reuse of non-potable water by December 2022. The bill would also                   
require local jurisdictions that elect to establish a program for onsite treated non-potable water systems to adopt a local                   
program that includes the risk-based water quality standards established by the Water Board. The goal of SB 966 is to                    
increase recycled water use in California by helping local jurisdictions implement onsite water reuse and by streamlining                 
the existing permitting process.  
 
SB 966 changes the way that onsite non-potable water systems will be regulated in the future. Instead of permitting these                    
systems via the CPC Chapter 15 or CCR Title 22, which was written with municipal-scale facilities in mind, SB 966                    
 
Water Reuse Basis of Design at Downtown West | January 20, 2020 BASIS OF DESIGN | 12 / 24 
 

https://docs.google.com/presentation/d/1xPJ3HXpXpdv1ydDYSMViIGhOFay6NOfs6bjDiTr97YM/edit#slide=id.g5ab2426d94_14_111
https://docs.google.com/presentation/d/1xPJ3HXpXpdv1ydDYSMViIGhOFay6NOfs6bjDiTr97YM/edit#slide=id.g5ab2426d94_14_111
https://docs.google.com/presentation/d/1UJ878mlUjBg654J7Xu-EAm7joNTs2ZAIbEWwvViRXb8/edit#slide=id.g6c33456e48_7_0


2548 MISSION STREET, SAN FRANCISCO, CA 94110 
 (415) 677-7300 | WWW.SHERWOODENGINEERS.COM 

 
 

 

requires “local programs” to be formed and adopted. The local programs championed by SB 966 will be formed by cities,                    
counties, and utilities and will be required to utilize a “risk-based framework” that establishes treatment performance                
targets (pathogen log reduction targets) based on the alternate water source and end use of the non-potable water.                  
Design criteria and requirements are included in this framework to establish a basis for the reduction and inactivation of                   
bacteria, viruses, and protozoa that could be present in wastewater.  
 
Any permitting for the WRF that occurs prior to January 2025, would be under the current California Water Code and the                     
CCR Title 22 regulatory structure, which is administered locally by the SF Bay Regional Board. Therefore, depending on                  
the timeline for the Project, this shift in regulatory framework may affect design requirements for the treatment system. It is                    
not clear whether, given the scale of this WRF, if the system will be regulated as an “onsite” system or not. It is                       
recommended that the Project’s treatment system be designed to meet the risk-based framework requirements in               
preparation for future regulatory enforcement. 
 
Refer to the Water Utility Formation TM for additional details on the permitting pathway and future “Risk-Based                 
Framework” regulations for the Project’s district water reuse system.  
 
4.4.3 Wastewater Characterization 
Water use activities at the Project produce wastewater with distinct characteristics that have been approximated using the                 
available literature and professional experience. Constituents used for the loading analysis include: 5-day biochemical              
oxygen demand (BOD5), total suspended solids (TSS) and total nitrogen (TN). Constituent loads that each               
wastewater-generating activity contributes are outlined in Table 8 in the Appendix. Loading for the majority of the Project                  
development is calculated using per capita (ca) constituent loads. Daily constituent loads are available in the literature                 
(e.g., Metcalf & Eddy, 2014 ) and provide good benchmarks for estimating wastewater characteristics at a mixed-use                 
development. Restaurant loading was calculated using typical concentrations from the literature and multiplying by the               
daily flow rate. Total loading is outlined in the following Table 4. 

Table 4: Expected wastewater characterization at the Project 

Constituent 

Load (lb/d) Concentration (mg/L) 

Max day Avg Day Max Day Avg Day 

BOD 4,060 3,150 503 484 

TSS 4,130 3,340 511 513 

TKN 630 500 78 76 
 

5.0 PROPOSED WASTEWATER TREATMENT SYSTEM 
A variety of alternative wastewater treatment systems were evaluated for the Project including package plants and                
landscape-integrated solutions such as open water wetlands. Based on the high density development and the limited                
space available for the Project, a compact membrane bioreactor system was selected at this time. Other compact                 
technologies will be evaluated as the Project moves into the design phase.  
 
The WRF will include a multi-stage treatment system for primary treatment, secondary treatment, tertiary filtration, and                
disinfection. Secondary treatment processes are usually the most energy intensive and take up the largest area in a                  
wastewater treatment plant. Membrane bioreactors (MBRs) are a proven treatment technology implemented successfully             
in a variety of scales and scenarios. One treatment train sized for 1 MGD is proposed for the WRF. In the future, two                       
parallel treatment trains could be considered to optimize operations based on flows. For example, a 500,000 gal/d system                  
could operate normally with the second treatment train coming online when the system has a peak flow of 1 MGD.                    
Multiple parallel trains are also desirable from an operability standpoint and will be evaluated during the design phase.  

 
5.1 Wastewater Treatment Processes 
5.1.1 Primary Treatment 
At the initial stage of treatment, raw wastewater is screened to remove inorganic solids, which are collected in a roll-off bin                     
and periodically hauled off-site. Odor control measures will be provided at this initial stage of treatment by housing primary                   
 
Water Reuse Basis of Design at Downtown West | January 20, 2020 BASIS OF DESIGN | 13 / 24 
 

https://docs.google.com/document/d/1UISzms6Fl2R_moMq26VHkkYBjp9cJgk8d0rhR70bv2c/edit


2548 MISSION STREET, SAN FRANCISCO, CA 94110 
 (415) 677-7300 | WWW.SHERWOODENGINEERS.COM 

 
 

screenings in a ventilated enclosure at the water reuse facility (WRF). Pre-screened wastewater will be transferred to the                  
primary settling process, where a solids settling tank will reduce biochemical oxygen demand (BOD) and total suspended                 
solids (TSS) by 30% and 50%, respectively. An effluent filter will be provided at the solids settling tank outlet to further                     
reduce suspended solids and BOD downstream. If the effluent filter is blinded due to lack of maintenance, the settled                   
effluent overflows into the tank outlet. 

 
5.1.2 Secondary Treatment & Tertiary Filtration  
The MBR will reduce concentrations of organic and inorganic compounds present in the primary effluent. Staged MBR                 
systems are commonly used where nitrogen removal is desired. The configuration selected for the Project is a 3-stage                  
process where the treatment system is divided into compartments of varying oxygen content. The first reaction chamber is                  
the aerobic tank, where oxygen is transferred to the wastewater via diffusers to enable biological aerobic reactions                 
initiated by microorganisms suspended in the wastewater. In addition to the aerobic tank, there is an anoxic tank reactor,                   
where oxygen levels are minimized to achieve ideal biological conditions that enable nitrogen removal reactions. Internal                
recycle loops are incorporated between reactor zones to utilize all nutrients and products derived from these treatment                 
processes.  
 
The final reactor zone in the MBR system is the membrane tank, where either a microfiltration or ultrafiltration membrane                   
module is housed to achieve tertiary filtration of the wastewater. Membrane modules or cassettes can also be                 
incorporated within the aerobic tank to avoid the addition of a third reactor. Membrane filtration, although energy-intensive                 
in this application, provides consistently low effluent turbidity, which can be beneficial to downstream unit process                
performance. The incorporation of tertiary filtration within the main MBR reactor zones is one of the space-saving                 
advantages attributed to MBR systems. Following filtration, MBR effluent is directed to advanced treatment and               
disinfection processes.  

 
5.1.3 Advanced Treatment 
Advanced treatment may be included to achieve color removal and to reduce the risk of microorganism re-growth in the                   
distribution system. This advanced treatment can be achieved via ozonation and/or granular activated carbon (GAC)               
contact. Ozone is a powerful oxidant that is commonly used for color removal and breakdown of recalcitrant organics.                  
Ozonation, when followed by contact with a GAC bed, would provide removal of trace organics made bioavailable by the                   
ozonation process and further reduce color. As a pre-treatment stage to disinfection, ozonation followed by GAC contact                 
would reduce the required disinfection dose. Further research would be needed to determine the necessary advanced                
treatment process, if required. 
 
5.1.4 Disinfection 
Disinfection is typically the final stage in wastewater treatment to reduce the presence of pathogens in treated effluent.                  
Chlorine contact is the conventional means of achieving disinfection as set forth in Title 22. Ultraviolet (UV) irradiation is                   
an alternative disinfection process that has advanced technologically and gained popularity since the drafting of Title 22.                 
UV disinfection is the preferred disinfection unit process for the Project because (1) chlorination adds salts to the treated                   
effluent, which negatively impacts desired water quality, and (2) it reduces chemical use. However, additional testing is                 
required to utilize UV disinfection under current regulations (Title 22). Regardless of which disinfection unit process is                 
selected, a dilute chlorine solution is commonly used to maintain a disinfection residual through the distribution network to                  
limit pathogen regrowth in the recycled water distribution system.  
 
5.1.5 Storage 
Water that has been tertiary filtered and disinfected will be stored in a non-potable storage tank prior to distribution.                   
Storage volume should be minimized to allow for adequate tank turn over, but large enough to ensure consistent                  
distribution pump operation. The basis of design treated non-potable water end uses include toilet flushing, cooling, and                 
irrigation. Treated non-potable water for each respective end use will be distributed via a pressurized distribution network,                 
within the private utility corridor (“utilidor”).  
 
5.1.6 Site Layout 
A preliminary footprint analysis for a single water reuse facility estimates that the area required for the plant is                   
approximately 40,000 square feet. This estimate includes at-grade and buried equipment to optimize available building               
space. The water reuse facility can also be split into two different sites and preliminary estimates for those scenarios are                    
 
Water Reuse Basis of Design at Downtown West | January 20, 2020 BASIS OF DESIGN | 14 / 24 
 



2548 MISSION STREET, SAN FRANCISCO, CA 94110 
 (415) 677-7300 | WWW.SHERWOODENGINEERS.COM 

 
 

 

outlined in the Appendix. The best solution for the Project will be finalized as the design progresses and ideal conditions                    
for construction and long-term conditions are identified. 
 

 
Figure 4: Wastewater treatment example process flow diagram. (Click here to enlarge figure.) 
 
5.2 Potential Environmental Impacts 
5.2.1 Odor & Noise Control 
The WRF will be housed within the central utility plant (CUP) which will be soundproofed to alleviate potential noise issues                    
and have appropriate odor controls to manage any objectionable odors. If needed, air blowers and odor control units (e.g.,                   
carbon filters) may be incorporated into the wastewater treatment design. Additional noise attenuation measures can be                
added, such as individual equipment enclosures, to meet area noise requirements. Specific solutions will be developed as                 
the project moves into design.  
 
5.2.2 Treatment Chemicals 
The operation of the WRF may require treatment and cleaning chemicals to be stored on-site. Citric acid, which is used                    
for MBR cleaning, and is a skin and eye irritant. Sodium hypochlorite, which is used for MBR cleaning and disinfection,                    
and is a corrosive irritant and dangerous if ingested. Methanol, which is used as a carbon source for nutrient removal, and                     